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ASCHHEFHE AT IR 23 7] Dongguan Amperex Technology Limited
) AT AE A TR D DR Utk be 1 DS T No. 1 West Industrial
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,}‘\- = s [
'~"’<ﬂLL_£y‘1v"~ Road, SongShan Lake High Tech Industrial Development Zone, Dongguan City,
Consignor Guangdong Province, P.R. China
0769-88989940 zhoujie@atlbattery.com www.atlbattery.com
OB FH LA 2 ] Ningde Amperex Technology Limited
He R P A3y HREE 2 7 0 I D P HURNERE 1 Y No.l Xin Gang Road, Zhang Wan Town, Jiao
g 1 : : o g
Manufacturer Cheng District. Ningde City, Fulian Province352106, P.R.Chi
0593-2582479 mingx(@atlbattery.com www.atlbattery.com
/Jl' SRR AT A @] Dongzuan Amperex Technology Limited
S B0 A AR AE R R T X 8 TR T PR 1S No. | West Industrial
A A Rmd, SongShan Lake High leah Industrial Development Zone, Dongguan City,
Test lab Guangdong Province, P.R. China
0769-88989940 zhoujie(@atlbattery.com www.atlbattery.com
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Name PHes il Li-ion battery Brand
itk i 2 s R
o5 N I ar 1G4
Type 1640 Original tested type G
R T RAR/AET
PRERFLILCY) 3.8 ik 2820mAh 10.7Wh
Nominal voltage Capacity/energy
- 3L l i L“{‘{} 2 r qﬁr{l"‘i W(w, b A~ L
ngt. RL,Chdlf._lL,dblL Li-ion single cell —l@ = TLg) /
Description i ¥ Li content
i (k) 0.043 AT R EE A Silvery
Mass e Appearance aluminum foil shell
JR1E 5. Test information
B AR 1 i iR s H %

Original test report No.

RTN-UN-1809-014 2018-10-09

Date of test report

TEATE COF T ek Semighan i i 15 ukge ksl T
MR ik YA 38.3 % UNITED NATIONS "Recommendations on — ST/SG/AC.10/11/Rev.6/Ame
Test standard the TRANSPORT OF DANGEROUS GOODS" Manual nd. |
of Tests and Criteria 38.3
T o B R, S {3 T.2 b 2 2 ;
TH% Passe A% Passed
Altitude simulation frifs Passed Thermal test it Passe
T.3 42k s T T4 sl ik A )
> as5e Ti% Pas
Vibration (Thf Passed Shock Pt Passed
T5 41 AR o T6 H/E At pass
Ti% Passe i assed
External short circuit (T Passed Crush cen 22

T.7 iR Kl B T.8 sl A ekl T
Overcharge it Passed Forced discharge (it Passed
38.3.3 () 38.3.3(g) J
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BRFURE L BB RS W (D A P8 21
8V RECHARGEABLE LITHIURN ION POLYMER BATTERY
ORI~ R S O S ey Bt
WOAUFWE® 2820 mAh A 4 Li-ionrf)o
.{1;(: ‘SUU mAh(min/typ) GB 31241-2014
AWhimin/typ)
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PN ST/SG/AC.IO/]I/Rev.6/Amend.l 38.3 i ﬁ PR . The tested samples. megt the
c r;nl c requirements of test items of the UNITED NATIONS "Recommendati on the
ARESEEE TRANSPORT OF DANGEROUS GOODS" Manual of Tests and Criteria
ST/SG/AC.10/11/Rev.6/Amend.1 38.3
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%% Signature
H% Title

TFEDT Viee chief engineer
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